Pediatric Normal Vital Signs

Age Systolic BP Diastolic BP Heart Rate Resp*
Awake/Sleeping

Neonate 67-84 35-53 100-205/90-160

Infant (1-12 months) 72-104 37-56 100-180/90-160 30-53

Toddler (1-2 years) 86-106 4263 98-140/80-120 2237

Preschooler (3-5 years) 89-112 2672 80-120/65-100 2028

School aged child (6-7 years) 97-115 57-76 75-118/58-90 18-25

Preadolescent (10-12 years) 102-120 61-80

Adolescent (12-15 years) 110131 64-83 60-100/58-90 1220

*Respiratory rates consistently < 10 or > 60 warrant further investigation to r/o serious condition.

**Normal capillary refill time < 2 seconds, if > 2 seconds some likely causes o, shock,
septic shock is warm shock. Cap refill may be normal or flash capillary refill.

Normal urine output: Infants/young children 1.5 to 2 mL/kg/hr Older children/adolescents 1 mL/kg/hr

Fluid resuscitation: generally isotonic crystalloid should be given in a 20 mL/kg bolus over 5-20 minutes.

*With severe hypotensive hypovolemic shock fluids should be given over 5 to 10 minutes.

**If suspect cardiogenic shock use smaller fluid bolus of 5 to 10 mL/kg given over 10 to 20 minutes. Carefully monitor for
signs of pulmonary edema or worsening tissue perfusion. Stop infusion if such signs occur.

Reassess and repeat 20 mL/kg boluses to restore BP and tissue perfusion.

***Always obtain physician order for any fluids given.
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Pediatric Dosage

Remarks

Adenosine

IV/I0: 0.1 mg/kg (max single dose 6 mg)
Second dose: 0.2 me/kg:
(maximum single dose 12 mg)

Rapid IV/I0 bolus
Rapid flush to central circulation
Monitor ECG during dose

V/I0: 5
total of 15 mg/kg per 24 hr)
Maximum single dose 300mg

/10:
Maximum total dose: 15 me/kg per day

Rapid IV bolus

IV over 20 to 60 minutes
Routine use in combination with drugs
that

prolong the Q is not recommended
Hypotension is mist frequent side effect

Atropine sulfate

IV/10: 0,02 me/kg may repeat x 1 dose in
5 minutes (Minimum dose: 0.1 mg)
Maximum single dose: 0.5 mg

Maximum total dose: 1 mg

May give IV/IO
Tachycardia and pupil dilation may oceur
but not fixed dilated pupils

Calcium Chloride 10%=100 mg/ml

1V/10: 20 me/kg/dose (0.2 mL/kg)
in 1

Give slow IV push for hypocalcemia,

(27.2 mg/ml elemental Ca) (max dose: P calcium channel
minutes if necessary; if W P y
infusion vein, monitor heart rate; bradycardia may
oceur
Calcium V/10: (061 mi/kg) Give slow IV push for hypocalcemia,
(9 mg/mL elemental Ca) (max dose 3000 mg); may repeat in 10 hypermagnesemia, calcium channel
minutes if necessary; if w b v

Epinephrine

infusion
IV/I0 0.01 mg/kg (0.1 mL/kg of the 0.1
. 5

Maximum single dose: 1 mg.

vein
Tachyarrhythmia's or hypertension may.
occur; repeat standard dose q 3-5
minutes with IV/10

Glucose (10%, 25%, or 50%)

WO 051g/kg
+ 12mi/kg50%
* 2-4mi/kg 25%
© 5-10mU/kg10%

For suspected hypoglycemia; avoid
hyperglycemia

Lidocaine
Lidocaine infusion (start after bolus)

Magnesium Sulfate (500 me/mt)

V/10: 1 m
IV/10 infusion: 20-50 meg/kg/min

Torsades de Point (pulseless)
1V/10: 25-50 mg/kg bolus (Maximum dose: 2.
El

Rapid bolus
Consider a second bolus of 0.5-1 mg/kg if
maintenance infusion is delayed > 15
minutes

Torsades de Point (with pulse)

100 20 minute infusion IV or 15 to 30
minute slow infusion for suspected

Sodium Bicarbonate
1 mEq/mLand 0.5 mEq/mL)

IV/10: 1 mEq/kg per dose

Infuse slowly and only if ventilation is
adequate

IV =intravenous

10 = intraosseous




